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TEST REPORT DECLARE

Applicant ;|| HFCL Limited

Address ;|| Plot no. 38, Institutional Area, Sector 32,Gurgaon -122001

Equipment under Test IO_5 GHz 1000 Mbps UBR with Integrated Antenna (17 dBi) with

dying gasp
Model No ;|| iondxI1_BTS d
L ]

Trade Mark : ” by HFCL

Manufacturer ;[ HFCL Limited

Address ;|| Plot no. 38, Institutional Area, Sector 32,Gurgaon -122001

Test Standard Used: FCC Part 15E 15.407
Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules
v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this
test report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the

accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/RF/230322-04-01
Date of Test: Mar 22~June 08, 2023 Date of Report: [July. 10, 2023

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E
Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC 8§15.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC §15.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a) (1) PASS
FCC §2.1051, §15.407(b) PASS

Band Edges
FCC §15.407(a)(1) PASS

Power Spectral Density
FCC §2.1051, 815.407(b) PASS

Spurious Emissions at Antenna Terminals
PASS

FCC §15.203

Antenna Requirement
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2. GENERAL TEST INFORMATION

2.1. DESCRIPTION OF EUT

EUT Name

. /105 GHz 1000 Mbps UBR with Integrated Antenna (17 dBi) with
" |dying gasp

Model Number

> |liondxI1_BTS d

Power supply

~|Input of PoE: 100-240VAC, 50Hz,
" |Output of PoE/input of EUT: +48V (PoE),0.315A

Operation frequency

WiFi:
802.11a/n(HT20)/ac(VHT20)/ax(HE20):
5180MHz~5240MHz; 5745MHz~5825MHz

"~ 802.11n(HT40)/ac(VHT40)/ax(HE40):

5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80)/ax(HE80):5210MHz; 5775MHz

802.11a/n: BPSK/QPSK/16QAM/64QAM

Modulation * |802.11ac/ax: BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS9
802.11ac(VHT40/80):MCS0-MCS9

Data Rate :1802.11n(HT20): MCSO0 to MCS9;
802.11n(HT40):MCS0-MCS9;
802.11ax(HE20):MCS0-MCS11;
802.11ax(HE40/80):MCS0-MCS11

Antenna Type : |17dBi Sector Antenna

Antenna gain : |117dBi

H/W No. - |C1

S/W No. :11.7.0.0

Battery D IN/A

Date of Receipt : |Mar. 22, 2023

receipt

Condition of Sample on

Good / Satisfactory / Fit for Testing

Opinions and
Interpretations:

See the specific Note / Annexure if any in the whole /full
report.

1 .For a more detailed features description, please refer to the

Note: manufacturer’s specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.
Note: : |For 5GHz (Port J1 — Chain 1) is the worst case.
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Channel List
802.11a/n/ac/ax (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 -- -- -- -- -- -
802.11n/ac/ax (40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac/ax (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
Descrlptlop of Shielded Type Ferrite Core Length
Accessories
PoE i ) i
Injector
2.3. ASSISTANT EQUIPMENT USED FOR TEST
F)escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
DC Power Supply JUNKE JK1504K - 20181126-43
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3. EQUIPMENT’S LIST FOR ALL TEST ITEMS

~ R ~ Cal.Due
No Test Equipment Manufactarer Model No Serial No Cal. Date
Date
Eohde and
1 Spectrum Anzlyzer & chwarz FSP 101163 2022402408 202402407
20210915 2023/00/14
2 Loop antenna DAZE Beijing ZN30900C 18032 :
3 | Hipowsrhom antenna DAZE Beijmg ZN30700 13012 202170915 2023/09/14
4 Hom ant=nnz DAZE Beijing ZN30702 18006 2021/09/15 2023/00/14
) . ) 20210915 2023/00/14
3 Hom antenna DAFE Beijing FMN3I0T03 180035
6 Pre amplifier EEILIANDA LNA-QR9295 - 0230113 202401713
7 Pre amplifier EEILIANDA CF-00218 - 0230113 202401713
8 Biconical Antenmz DAFE Beijing ZN30303C 17038 20210915 20230%/14
9 EMI-EECEIVER Schwarzbeck FCEL 1528194 20230113 20240113
10 LISN Exoritsu ENW-407 3-178%-3 20230113 20240013
SCHWAE.
11 Network-LISN ZBECK NNEMB8123 81251314 2023/0113 2024/01/13
SCHWAE.
12 Netwotk-LISN ZBECK NNEMB8123 81251313 2023/0113 2024/01/13
Eohde and
13 | PULSELIMITER _ ESH-Z3 100681 20230115 | 20240113
Schwarz
14 | 30 Coaxial Switch DATWA 1565137 -
2023/01/13 2024/01/13
13 3062 Coaxizl Switch - - - 202340113 2024/01/15
Wireless signal power
T M2 ] )7 3
16 meter DARE!! RERI006W RFSWI19022 | 202370113 2024/01/13
17 Signzl Generztor EEYSIGHT N3181A 512071
2023/01/13 2024/01/13
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BF Vector Signal
2023/0113 202401113
18 Generator Keyzight N3182B 512004
19 Spectrum Analyzer R&S FEWV-40M 101383
202301/13 20240113
Fadio Comnmmication
20210915 2023/09/14
20 Taster R&SR CMW 300 124589
837017004 2023/09/14
WD o
21 Signal Generator R&S SMP02 236303005 20210913 S -
= 2023/01/13
TMNCETC
0 2023/01/13 2024/01/13
22 DC Power Supply Guanker TEL 50408
Pro. Temp & Humi. MAADRLLD
5 2023/01/13 20240113
23 Chamber MENTEE MHP-150-1C
24 Attenuators AGILENT 3404B -
23 Attenuators AGILENT 3493 -
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

Laptop E0T Spectrum

3.2. TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

3.3. MEASUREMENT UNCERTAINTY

No. Item Uncertainty
1 Conducted Emission Test 2.70dB
2 Radiated Emission Test 3.09dB
3 RF power, conducted 2.46dB
4 RF power density, conducted 2.24dB
5 Spurious emissions, conducted 2.71dB
6 All emissions, radiated(<1G) 3.08dB
7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectrum ___ |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC 815.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees
as measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required
for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omni directional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used exclusively for fixed,
point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If

transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a
RBWs less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference
bandwidth” to show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If
measurements are performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1
MHz, or 500 KHz bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section I1.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured
result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.
e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or
are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.c) and 5.d) above,

since RBW=100 KHZ is available on nearly all spectrum analyzers.
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4.4. TEST RESULT:

CH. No. Frequency p(tzjv';enr]/dl\ir:;t)y ( dBIr_r:;nl\;ltHz) Result
TX 802.11a Mode

CH36 5180 5.39 6 Pass

CH44 5220 4.59 6 Pass

CH48 5240 5.65 6 Pass
TX 802.11n20 Mode

CH36 5180 4.91 6 Pass

CH44 5220 3.99 6 Pass

CH48 5240 4.04 6 Pass
TX 802.11n40 Mode

CH38 5190 1.00 6 Pass

CH46 5230 2.00 6 Pass
TX 802.11ac20 Mode

CH36 5180 4.48 6 Pass

CH44 5220 3.25 6 Pass

CH48 5240 5.14 6 Pass
TX 802.11ac40 Mode

CH38 5190 1.07 6 Pass

CH46 5230 0.97 6 Pass
TX 802.11ac80 Mode

CH42 5210 0.39 6 Pass
TX 802.11ax20 Mode

CH36 5180 4.48 6 Pass

CH44 5220 4.84 6 Pass

CH48 5240 4.04 6 Pass
TX 802.11ax40 Mode

CH38 5190 1.00 6 Pass

CH46 5230 1.88 6 Pass
TX 802.11ax80 Mode

CH42 5210 0.84 6 Pass
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TEST RESULT

CH. No. Frequency (dBmL/ggcl)tKHz) (dmegg(l)tKHz) Result
TX 802.11a Mode

CH 149 5745 7.30 19 Pass

CH 157 5785 5.17 19 Pass

CH 165 5825 5.61 19 Pass
TX 802.11n20 Mode

CH 149 5745 6.60 19 Pass

CH 157 5785 5.56 19 Pass

CH 165 5825 6.15 19 Pass
TX 802.11n40 Mode

CH151 5755 3.85 19 Pass

CH159 5795 2.19 19 Pass
TX 802.11ac20 Mode

CH 149 5745 6.34 19 Pass

CH 157 5785 4.84 19 Pass

CH 165 5825 5.05 19 Pass
TX 802.11ac40 Mode

CH151 5755 4.06 19 Pass

CH159 5795 191 19 Pass
TX 802.11ac80 Mode

CH155 5775 0.12 19 Pass
TX 802.11ax20 Mode

CH 149 5745 7.96 19 Pass

CH 157 5785 6.55 19 Pass

CH 165 5825 6.35 19 Pass
TX 802.11ax40 Mode

CH151 5755 4.13 19 Pass

CH159 5795 3.36 19 Pass
TX 802.11ax80 Mode

CH155 5775 1.33 19 Pass
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Test plots as followed

802.11a
Channel: 36
Spectrum e
Ref Level 30.00 dBm @ RBW 1 MHz
Att S0dB  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] 5.39 dBm
5.1768160 GHz
20 dBm
10 deém T
f\\/—f\f‘yxmm
0 dBm

-10 dBm / \\
-20 dBm

-40 dBm

-S0 dBm

-60 dBm

CF 5.18 GHz 691 pts Span 40.0 MHz

Channel: 44

Spectrum "g’

Ref Level 30.00 dBm @ RBW 1 MHz
Att S0dB  SWT 5.7 ps @ VBW 3 MHz Mode aAuto FFT
@® 1Pk Max

M1[1] 4.59 dBm

9.2194210 GHz
20 dBm

10 dBm

0 dBm / \
-10 dBm

-20 dBm

P
-30 dBm

-40 deém

-50 dBm

-60 dem:

CF 5.22 GHz 691 pts Span 40.0 MHz
Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.219421 GHz 4.59 dBém
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Channel: 48
Spectrum T
Ref Level 30.00 dBm @ RBW 1 MHz
Att S50cdB  SWT 5.7 ps @ YBW 3 MHz Mode Auto FFT
@® 1Pk Max
M1[1] 5.65 dBm
5.2351370 GHz
20 dBm
10 dBm ot
; /\/f_{—«"-—-»-\,_f-\/‘\fﬂﬂv\/-\
0 dBm

-10 dBm // \
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.24 GHz 691 pts Span 40.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value | Function Function Result |

M1 1 5.235137 GHz 5.65 dBm
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802.11n20
Channel: 36

Spectrum I
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Ref Level 30.00 dBm
Att 50 dB

@ 1Pk Max

@ RBW 1 MHz

SWT 5.7 s @ VBW 3 MHz Mode &uto FFT

M1[1]
20 dem

4.91 dBm
5.1757740 GHz

10 dBm

0 dBm

-10 dém

-20 dém

’{n“da-f_'“"“/

-40 dBm

-50 dBm

-60 dBm

CF 5.18 GHz 691 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function |

Function Result |

M1 1‘ 5.175774 GHz 4.91 dBm

Channel: 44

Spectrum I

(=)

Ref Level 30.00 dBm
Att 50 dB
® 1Pk Max

@ RBW 1 MHz

SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT

M1[1]
20 dBm

5.2232420 GHz

3.99 dBm

10 dBm

M1

0 dem

-10 dBm

-20 dBm

-40 dBrm:

-50 dBm

-60 dém

CF 5.22 GHz 691 pts

Span 40.0 MHz

Marker

Type | Ref | Trc |

X-value

Y-value

| Function

Function Result

M1

1] 5,223242 GHz

3.99 dBm
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Channel: 48

Spectrum "g‘

Ref Level 30.00 dBm @ RBW 1 MHz

S0dB SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT

20 dBm

M1[1] 4.04 dBm
5.2472940 GHz

10 dBm

0 dBm

M1

| \f'\x}’-\\

-10 dBm

-20 dBm

-3070Bm

-40 dBm

-50 dBm

-60 dBm

CF 5.24 GHz

691 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result

M1

1 5.247294 GHz 4.04 dBm
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802.11n40
Channel: 38
Spectrum "g’
Ref Level 30.00 dBm @ RBW 1 MHz
Att S0dB  SWT 11.3 ps @ VBW 3 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 1.00 dBm
5.197180 GHz
20 dBm
10 deém
11
0 dBm / S T T '\/\f Jh\

-10 dBm / \
-20 dBm

- ul V4 v

-40 dBm

-5S0 dBm

-60 dBm

CF 5.19 GHz 691 pts Span 80.0 MHz
Marker

Type | Ref | Trc X-value | Y-value | Function | Function Result |
M1 1 5.19718 GHz 1.00 dBm

Channel: 46

Spectrum "g’

Ref Level 30.00 dBm @ RBW 1 MHz
Att S0dB  SWT 11.3 ps @ VBW 3 MHz Mode Auto FFT
@® 1Pk Max

M1[1] 2.00 dBm

5.218310 GHz
20 dBm

10 dBm

0 dBm

-10 dBm / \
-20 dBm

L/

TN AN r/ T T R AT
-40 dBm

-50 dBm

-60 dBm

CF 5.23 GHz 691 pts Span 80.0 MHz
Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |

M1 1 5.21831 GHz 2.00 dem
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802.11ac20
Channel: 36

(=)

Ref Level 30.00 dBm
Att 50 dB
@® 1Pk Max

@ RBW 1 MHz

SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT

20 dBm

M1[1]

4.48 dBm
5.1839940 GHz

10 dBm

0 dBm

i i

-10 dBm

-20 dBm

-30 deém

-40 dBm

-5S0 dBm

-60 dBm

CF 5.18 GHz

691 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | Function

Function Result |

M1 1

Spectrum

5.183994 GHz 4.48 dBm

Channel: 44

(=)

Ref Level 30.00 dBm
Att 50 dB
@® 1Pk Max

@ RBW 1 MHz

SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT

20 dBm

M1[1]

3.25 dBm
5.2118960 GHz

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBri

-40 dBm

-S0 dem

-60 dBm

CF 5.22 GHz

691 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | ¥-value | Function

Function Result |

M1 1

5.211896 GHz 3.25 dBm
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Channel: 48

Spectrum I |u§[

Ref Level 30.00 dBm @ RBW 1 MHz
Att 50 dB  SWT 57 ps @ VYBW 3 MHz  Mode 4uto FFT
@ 1Pk Max

M1[1] 5.14 dBm

9.2442260 GHz
20 dBm

10 dem -

0 dbm / W-—\_‘,—»—\,\‘W

-10 dBm

-20 dBm
R e Sl

-40 dBm

-50 dBm

-60 dBm

CF 5.24 GHz 691 pts Span 40.0 MHz
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.244226 GHz 5.14 dBm

802.11ac40
Channel: 38

Spectrum I |u§[

Ref Level 30.00 dBm @ RBW 1 MHz
Att 50dE  SWT 11.3 ps @ VBW 3 MHz Mode Auto FFT
@ 1Pk Max

M1[1] 1.07 dBm

5.198910 GHz
20 dBm

10 dBm

0 dem [ vy \f“"\f\r\fw“\/\/ AT = \
-10 dBm /f \
-20 dBm

o fj \J\m“

-40 dBm

-50 dBm

-60 dBm

CF 5.19 GHz 691 pts Span 80.0 MHz
Marker

Type | Ref | Trc X-value | ¥Y-value | Function | Function Result |

M1 1 5.19891 GHz 1.07 dBm
S —
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Spectrum

Channel: 46

(=)

Ref Level 30.00 dBm
Att 50 dB
@ 1Pk Max

SWT 11.3 ps @ VBW 3 MHz

@ RBW 1 MHz
Mode Auto FFT

20 dBm

M1[1]

0.97 dBm
5.225250 GHz

10 dBm

0 dBm

-10 dBm

-20 dBm

SRS A

-40 dBm

-50 dBm

-60 dBm

CF 5.23 GHz

691 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value

| Y-value | Function

| Function Result |

M1 1

Spectrum

5.22525 GHz

0.97 dém

802.11ac80
Channel: 42

(=)

Ref Level 30.00 dBm
Att 50 dB
@ 1Pk Max

SWT 22.7

@ RBW 1 MHz

ps & VYBW 3 MHz Mode Auto FFT

20 dBm

M1[1]

0.39 dBm
5.216480 GHz

10 dBm

0 dBm

M1
kL 4

-10 dBm

PN
VY

MW““VVWWJ

-20 dBm

\v@‘)’ﬂﬁwﬁw

aplh A
w7

NJI'\.A/J\'\JI

-40 dBm

M g
W

-50 dBm

-60 dBm

CF 5.21 GHz

691 pts

Span 160.0 MHz

Marker

Type | Ref | Trc

X-value

Y-value |

Function

Function Result |

M1

1

5.21648 GHz

0.39 dBm
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802.11ax20
Channel: 36
Spectrum :g"
Ref Level 30.00 dBm @ RBW 1 MHz
Att S50 dB  SWT 5.7 ps @ YBW 3 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] 4.48 dBm
5.1839940 GHz
20 dBm
10 dBm

i il

I R T e

0 dBm / \
-10 dBrm

-20 dBm

-30 ¢Bm

-40 dBm

-50 dBm

-60 dBm

CF 5.18 GHz 691 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value | Function |

Function Result |

M1 1 5.183994 GHz 4.48 dBm

Channel: 44

Spectrum I

(=)

Ref Level 30.00 dBm
Att 50 dB
@® 1Pk Max

@ RBW 1 MHz

SWT 5.7 ps @ VBW 3 MHz Mode auto FFT

M1[1]

20 dBm

4.84 dBm
5.2228360 GHz

10 dBm

T

\/\J,Lu,\_\,./\wwf/'w

0 dBm /
-10 dBm

-20 dBm /
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-40 dBm

-50 dBm

-60 dBm

CF 5.22 GHz 691 pts
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Marker

Function

Type | Ref | Trc |
M1 1

Y-value | Function Result |

4.84 dBm

X-value |
5222836 GHz
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Channel: 48

Spectrum | “,f'
Ref Level 30,00 dBm @ RBW 1 MHz

Att S0dB  SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 4.04 dBm
5.2472940 GHz
20 dBm
10 dBm M1
o dem I A \/\x}"

-10 dBm / \\
-20 dBm

308 M/ \%

-40 dBm

-50 dBm

-60 dBm

CF 5.24 GHz 691 pts
Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 [ 1 5.247294 GHz 4.04 dBm |

Span 40.0 MHz
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@ RBW 1 MHz

S50 dB SWT 11,2 ps @ VBW 3 MHz Mode Auto FFT

M1[1]

1.00 dBm
5.197180 GHz

20 dBm

10 dBm

0 dBm
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-60 dBm
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Marker

Type | Ref | Trc

X-value | Y-value | Function |

Function Result |

M1

1‘ 5.19718 GHz 1.00 dBm

Spectrum

Att
@ 1Pk Max

Ref Level 30.00 dBm

Channel: 46

(=)

@ RBW 1 MHz

S0dB  SWT 11.3 ps @ VYBW 3 MHz Mode Auto FFT

M1[1]
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802.11ax80
Channel: 42
Spectrum I |u§
Ref Level 30.00 dBm @ RBW 1 MHz
Att S50 dB SWT 22,7 ps @ VBW 3 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 0.84 dBm
5.198650 GHz
20 dBm
10 dBm
M1
0 dBm o T " o .
{m\/ VS A NW\'MWM
-10 dBm J \
-20 dBm
s gt e IJJ \"\ﬂ VAN | N
# o=t o
-40 dBm
-50 dBm
-60 dBm
CF 5.21 GHz 691 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1‘ 5.19865 GHz 0.84 dBm
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Test plots as followed:
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Channel: 149
Spectrum I
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Ref Level 30.00 dém @ RBW 500 kHz
Att 50dB  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 7.30 dBm,
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20 dBm
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-50 dem
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Channel: 157
Spectrum I
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Ref Level 30.00 dém @ RBW 500 kHz
Att 50dB  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT

@ 1Pk Max
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Channel: 165

Spectrum nvn

Ref Level 30.00 deém @ RBW 500 kHz
Att 50dB  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max

M1[1] 5.61 dBm
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802.11n20
Channel: 149

Spectrum né’

Ref Level 30.00 dém @ RBW 500 kHz

Att 50dB  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.60 dBm
5.7391530 GHz
20 dBm
10 dBm H—
0 dBr

-10 dBm // \
-20 dBm

-40 dBm

-50 dem

-60 dBm

CF 5.745 GHz 691 pts

Span 40.0 MHz

Channel: 157
Spectrum @

Ref Level 30.00 deém @ RBW 500 kHz

Att S0de  SWT 11.3ps @ VBW 2 MHz
@ 1Pk Max

Mode Auto FFT

M1[1] 5.56 dBm
5.7891680 GHz
20 dBm

10 dBm

M1
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CF 5.785 GHz
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5. 26 dB & 99% Emission Bandwidth

5.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

5.2. APPLIED PROCEDURES / LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the
device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power

is integrated over the full reference bandwidth.

5.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
c) Detector = Peak.
d) Trace mode = max hold.
€) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two

frequencies.
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5.4. TEST RESULT

26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz) ‘
Ch Frequency 802.11 802.11 802.11 802.11 802.11 802.11
No. (MHz) 802 11a 11n 1lac 1lax 802 11a .11n .1lac .1lax
(HT20) | (VHT20) (HE20) (HT20) | (VHT20) | (HE20)
36 5180.00 20.434 21.939 22.344 22.576 16.541 17.756 17.800 19.146
44 5220.00 20.897 22.229 22.46 22.179 16.497 17.800 17.800 19.102
48 5240.00 20.666 21.939 22.518 22.46 16.541 17.800 17.843 19.059
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
Ch Frequency 802.11 802.11 802.11 802.11 802.11 802.11
No. (MHz) | g02.11a o ac & g02.11a o - -8
(HT20) | (VHT20) (HE20) (HT20) | (VHT20) | (HE20)
149 5745.00 16.556 17.829 17.829 19.219 16.555 17.829 17.829 19.102
157 5785.00 16.556 17.771 17.829 19.219 16.555 17.829 17.829 19.160
165 5825.00 16.556 17.829 17.829 19.219 16.497 17.771 17.713 19.160
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
(,fl': Frf&‘ﬁ:)cy 80?“ 802.11ac 8(05'E14103;X 802.11n 802.11ac 8(0Hz|'51410a)x
(HT40) (VHT40) (HT40) (VHT40)
38 5190.00 41.33 43.30 44.57 36.295 36.468 38.031
46 5230.00 42.26 43.99 44.11 36.295 36.729 38.031
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
i'; Fr(e,\‘jlll‘j:)cy 80i'11 802.11ac Sé)jélélloa;x 802.11n 802.11ac 8(0&1410&)’(
(HT40) (VHT40) (HT40) (VHT40)
151 | 5755.00 36.64 36.58 38.49 36.700 36.700 38.089
159 | 5795.00 36.58 36.53 38.15 36.700 36.700 37.973
cH. | Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
o (&HZ) y 802.11ac 802.11ax 802.11ac 802.11ax
' (VHT80) (HE80) (VHT80) (HE80)
42 5210.00 87.29 84.28 76.063 77.45
cH. | Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
o (&HZ) 4 802.11ac 802.11ax 802.11ac 802.11ax
' (VHT80) (HE80) (VHT80) (HE80)
155 | 5775.00 76.47 77.86 76.410 77.800
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Spectrum I

Spectrum I ?
Ref Level 30.00 dBm @ RBW 200 kHz
o Att 40 dB  SWT 28.4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] 0.31dBm
_ 5.1817950 GHz
20708 ndB 26.00 dB
= Bw 20.434000000 MHz
10.d3m Q factor 253.6
M1
0 dBm *
-10 dem / \
-20 dBm: y \T‘K
-30 dém
~1 N\‘\\_\
-40 ¢Bm, -1
e
-50 dém
-60 dBm
CF 5.18 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1| 5.181795 GHz 0.31 dBm ndB down | 20.434 MHz
T1| 1| 5.16987 GHz | -25.62 dém | “ndB | 26.00 dB_
T2 1| 5.190304 GHz -25.74 dBm Q factor 253.6
Channel: 44

(=]

Ref Level 30.00 dBm

@ RBW 200 kHz

o Att 40 dB  SWT 28,4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -2.86 dBm
o 5.2156580 GHz
2008 ndB 26.00 dB
= Bw 20.897000000 MHz
10.dBm Q factor 249.6
0 dém —
-10 dém / \
-20 dBm
-30 dém
-40,dBm W/\//w [ RTNTN
-50 dem
-60 dBm
CF 5.22 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1| 5.215658 GHz -2.86 dBm ndB down | 20.897 MHz
T1 1 _5.209407 GHz -28.83 dBm | ___ndB | 26.00 dB
T2 1| 5.230304 GHz -28.90 dBm Q factor 249.6
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Channel: 48
Spectrum I T
Ref Level 30.00 dBm @ RBW 200 kHz
jo Att 40 dB  SWT 28.4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -3.64 dBm
5.2356580 GHz
208 ndB 26.00 dB
= Bw 20.666000000 MH2z
10.d3m Q factor 253.4
0 dBm: ~
- M»J\IX\M'VWM\ WW
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7 g
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40 deosy VM,JV\J_ M'\Mww
-50 dém
-60 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1| 5.235658 GHz -3.64 dBm ndB down | 20.666 MHz
Tel: 11 5.22958 GHz | -29.74 dBm | ndg | 26.00 dB
T2 1 5.250246 GHz -29.63 dBm Q factor 253.4
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26dB BW 802.11n20

Channel: 36
Spectrum I uf
Ref Level 30.00 dBm @ RBW 200 kHz
o Att 40 dB  SWT 28,4 ps @ VBW 500 kHz  Mode Auto FFT
@® 1Pk Max
M1[1] 1.19 dBm
_ 5.1842260 GHz
20708 ndB 26.00 dB
- Bw 21.939000000 MH2z
10 dém Qrf‘?ctur 236.3
0 dBm: u
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-30 dém \,xy
40 d A
-50 dem
-60 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1| 5.184226 GHz 1.19 dBm ndB down | 21,939 MHz
Tl 1 _5.169175 GHz | -24.92 dBm | ___ndB | 26.00 dB
T2 1| 5.191114 GHz -24.91 dBm Q factor 236.3
Channel: 44
Spectrum I :2’
Ref Level 30.00 dBm @ RBW 200 kHz
jo Att 40 dB  SWT 28.4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -2.30 dBm
_ 5.2242260 GHz
208 ndB 26.00 dB
= Bw 22.229000000 MHz
10.d3m Q factor 235.0
M1
0 dBm: i
-10 dem j \
-20 dBm
N}l/ T2
-30 dem ‘_J_A/f \m
AR sRmr sy
-50 dBm
-60 dBm
CF 5.22 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.224226 GHz -2.30 dBm | nd® down | 22,229 MHz
T | 1 5.208944 GHz | -28.23 dém | nde | 26.00 dB
T2 1| 5.231172 GHz -28.40 dBm Q factor 235.0
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Channel: 48
Spectrum I -
Ref Level 30.00 dBm @ RBW 200 kHz
jo Att 40 dB  SWT 28.4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -3.03dBm
_ 5.2442260 GHz
20 dBm ndB 26.00 dB
2 Bw 21.939000000 MHZz
10:dem Q factor 239.0
0 dBm -
-10 dem

-20 dBm: / \
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-50 dBm

-60 dBm

CF 5.24 GHz 691 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1| 5.244226 GHz -3.03 dBm ndB down | 21,939 MHz
T | 1 5.220001 GHz | -29.02 dém | nde | 26.00 dB
T2 1 5.250941 GHz -28.95 dBm Q factor 239.0
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26dB BW 802.11n40
Channel: 38

Spectrum | ?

Ref Level 30.00 dBm @® RBW 200 kHz
o Att 40 dB  SWT 47.4 ps @ VYBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -3.47 dBm
_ 5.203200 GHz
ROBI: ndB 26.00 dB
= Bw 41.330000000 MHZz
10.d3m Q factor 125.9
0 dBm -
. }NW\M r«»war\m \Wﬂf\‘\
-20 dBm
. =
-30 dém /J \,\-‘1
-40 dBm [
A R M
-50 dém
-60 dBm
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 5.2032 GHz -3.47 dBm | ndB down | 41.33 MHz
T1 [ 1] 5.16962 GHz | -29.49 dBm | nde | 26.00 dB
T2 1| 5.21096 GHz -29.43 dBm Q factor 125.9
Channel: 46
Spectrum | T
Ref Level 30.00 dBm @ RBW 200 kHz
o Att 40 dB  SWT 47.4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -6.79 dBm
_ 5.222590 GHz
2008 ndB 26.00 dB
= Bw 42.260000000 MHZz
10.dBm Q factor 123.6
0 dBm "
10 dBm IN W P \
-20 dBm

-30 dem //Tvlj/ \Tf
-40 dBm A

ST WY BT N ST
-50 dem
-60 dBm
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 5.22250 GHz -6.79 dBm nde down | 42.26 MHz
T1| 1] 5.2087 GHz | -32.74 dém ~ nde 26.00 dB
T2 1| 5.25096 GHz -32.96 dBm Q factor 123.6
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26dB BW 802.11ac20
Channel: 36

Spectrum I ‘g‘

Ref Level 30.00 dBm @ RBW 200 kHz
o Att 40 dB  SWT 28,4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -3.58 dBm
5.1879310 GHz
20:dBm ndB 26.00 dB
Bw 22.344000000 MHz
10 dem Q factor 232.2
0 dBm: -

W
-10 dem FW

-20 dBm / \
- g
-30 dem

-40 dBm

Pvyplevy Vied
-50 dem
-60 dBm
CF 5.18 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1| 5.187931 GHz -3.58 dBm ndB down | 22.344 MHz
T1 1 _5.169175 GHz | -29.45 dBm | ___ndB | 26.00 dB
T2 1| 5.19152 GHz -29.45 dBm Q factor 232.2
Channel: 44
Spectrum I T
Ref Level 30.00 dBm @ RBW 200 kHz
jo Att 40 dB  SWT 28,4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -5.04 dBm
o 5.2275250 GHz
2008 ndB 26.00 dB
= Bw 22.460000000 MH2z
10 dém Q factor 232.7
0 dBm: T
I FAWW\ va\

-20 dBm: / \
T1 \:
-30 dém

m T ]
-50 dem
-60 dBm
CF 5.22 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1| 5.227525 GHz -5.04 dBm ndé down | 22.46 MHz
T1 1 _5.20877 GHz | -31.33 dBm | ___ndB | 26.00 dB
T2 1| 5.23123 GHz -31.00 dBm Q factor 232.7
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Channel: 48
Spectrum I ‘g’
Ref Level 30.00 dBm @ RBW 200 kHz
o Att 40 dB  SWT 28,4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -4.53 dBm
5.2357160 GHz
20708 ndB 26.00 dB
2 Bw 22.518000000 MHz
10 dém Q factor 232.5
0 dBm vt
oo {
A /-mr»..u\/ A A WM\

-20 dBm

Tl// T2
-30 dém ‘

X3
/J\/
50 gy W
-50 dBm
-60 dBm
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1| 5.235716 GHz -4.53 dBm ndB down | 22.518 MHz
T | 1 5.228596 GHz | -30.53 dém | nde | 26.00 dB
T2 1 5.251114 GHz -30.59 dém Q factor 232.5
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26dB BW 802.11ac40
Channel: 38

Spectrum I ‘g‘

Ref Level 30.00 dBm @ RBW 500 kHz
o Att 40dB  SWT 18.9 ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 0.47 dBm
_ 5.207130 GHz
20708 ndB 26.00 dB
Bw 43.300000000 MHZz
10 dBm Q factor 120.3]
M1
0 dém *
-10 dem / \
-20 dBm

e 4 L]

-50 dBm
-60 dBm
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1| 5.20713 GHz 0.47 dBm ndB down | 43.3 MHz
T1| 1] 5.16893 GHz | -25.43 dBm | “ndB | 26,00 dB_
T2 1| 5.21223 GHz -25.57 dBm Q factor 120.3
Channel: 46
Spectrum I T
Ref Level 30.00 dBm @ RBW 500 kHz
jo Att 40dB  SWT 18.9 ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] -2.37 dBm
_ 5.215990 GHz
2008 ndB 26.00 dB
= Bw 43.990000000 MH2z
10.d3m Q factor 118.6
odem M1

-10 dem /"/\M J‘WMVJ\

20 dBm / \
T1 \i
-30 dBm -

A ep et por” ] M oo,
-50 dém
-60 dBm
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 5.21599 GHz -2.37 dém | nd down | 43.99 MHz
T1| 1] 15.20789 GHz | -28.32 dém | nde | 26,00 dB_
T2 1| 5.25188 GHz -28.42 dBm Q factor 118.6
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26dB BW 802.11ac80

Channel: 42
Spectrum I ?
Ref Level 30.00 dBm @ RBW 1 MHz
o Att 40 dB  SWT 22,7 ps @ VBW 3 MHz Mode Auto FFT
@ 1Pk Max
M1[1] -1.95 dBm
o 5.244040 GHz
20He ndB 26.00 dB
= Bw 87.290000000 MHz
10 dBm Q factor 60.1
0 dém "1
P O WM
-10 dem } \
-20 dBm }}/\‘
T V\{
-30 dém
WW DT ST
-50 dBm
-60 dBm
CF 5.21 GHz 691 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1| 5.24404 GHz -1.95 dBm ndB down | 87.29 MHz
T | 1 5.16624 GHz | -28.20 dém | nde | 26.00 dB
T2 1 5.25353 GHz -28.12 dBm Q factor 60.1
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26dB BW 802.11ax20

Channel: 36
Spectrum | -
Ref Level 30.00 dBm @ RBW 200 kHz
o Att 40 dB  SWT 28,4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -2.36 dBm
_ 5.1846310 GHz
20 dBm ndB 26.00 dB
2 Bw 22.576000000 MHz
AQcdem Q factor 229.7
0 dBm M1

et W
-10 dem r'/\‘ [T V‘N\

-20 dBm: / \
¥ N

-30 dém \\/\’\

-40 dBm

Tyl i g

v‘ﬂ/\r\/\,w,a
-50 dem
-60 dBm
CF 5.18 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 5.184631 GHz -2.36 dBm nde down | 22,576 MHz
T | 1] 5.169175 GHz | -28.33 dBm ~ nde 26.00 dB
T2 1| 5.191751 GHz -28.28 dBm Q factor 229.7
Channel: 44
Spectrum I ‘g‘
Ref Level 30.00 dém @ RBW 200 kHz
o Att 40 dB  SWT 28,4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -4.75 dBm
o 5.2228360 GHz
2070817 ndB 26.00 dB
- Bw 22.171000000 MHz
10 dBm Q factor 235.6
0 dBm: ot
POSE L LIeRVY P ]
-10 dém M\

-20 dBm
",1/ \T:
-30 dém ¢
pSN
40 d /‘J/N \\'\\J\.
| 40 4B L e
-50 dém
-60 dBm
CF 5.22 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 5.222836 GHz -4.75dBm | nde down | 22,171 MHz
T | 1 5.209001 GHz | -30.72 dBm | nde | 26.00 dB
T2 1| 5.231172 GHz -30.56 dBm Q factor 235.6
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Channel: 48
Spectrum I ?
Ref Level 30.00 dBm @® RBW 200 kHz
jo Att 40 dB  SWT 23.4 ps @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -4.57 dBm
o 5.2327060 GHz
ROBI: ndB 26.00 dB
= Bw 22.460000000 MHZz
10.d3m Q factor 233.0
0 dBm it
. /NWW W\n\/\
-20 dBm
Tl/ \(;
-30 dém 4 N
-40 ol .{/‘*f’N NL"WW\A[\ A
40 Byt o AGA]
-50 dém
-60 dBm
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 5.232706 GHz -4.57 dBm | ndB down | 22.46 MHz
T1 1] 5.22877 GHz | -30.45 dBm | nde | 26.00 dB
T2 1 5.25123 GHz -30.63 dBm Q factor 233.0
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26dB BW 802.11ax40
Channel: 38

Spectrum I :2’
Ref Level 30,00 dBm @ RBW 500 kHz
fo Att 40dB  SWT 189 ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 1.52 dBm
o 5.198680 GHz
2008 ndB 26.00 dB
= Bw 44.570000000 MH2z
10.d3m Q factor 116.6
M1
B X -
0 dBm [-J‘,\‘MMMVW\N \
-10 dem / \
-20 dBm ry T2
-30 dém \’\‘\\/
haodr /f/ﬁ 20 Y TR
-50 dBm
-60 dBm
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.19868 GHz 1.52 dBm | nde down | 44.57 MHz
T | 1 5.16858 GHz | -24.30 dBm | nde | 26.00 dB
T2 1| 5.21315 GHz -24.56 dBm Q factor 116.6
Channel: 46

Spectrum | T
Ref Level 30.00 dBm @ RBW 500 kHz
jo Att 40dB  SWT 13.9 ps @ YBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] -1.73dBm
o 5.225950 GHz
2008 ndB 26.00 dB
= Bw 44.110000000 MH2z
10.dBm Q factor 118.5
0 dn M1
-10 dém / \
-20 dBm
4 S
-30 dém
ey s 0 ) P
-50 dem
-60 dBm
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 5.22595 GHz -1.73 dBm nde down | 44.11 MHz
T | 1 5.20789 GHz | -27.64 dBm ~ nde 26.00 dB
T2 1| 5.252 GHz -27.80 dBm Q factor 118.5
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